

To: JMT Services Corp.PAGE No. 18827 Hudson Street  
Vancouver, B. C.  
V6P 4M9

BONDAR-CLEGG &amp; COMPANY LTD.

## CERTIFICATE OF ASSAY

J.M.T.

REPORT NO. A29 - 1643DATE: January 11, 1980Samples Submitted: December 17, 1979  
Results Completed: January 11, 1980

COURT 841921

I hereby certify that the following are the results of assays made by us upon the herein described core samples.

MARKED	GOLD		SILVER		Percent	Percent	Percent	Percent	Percent	Percent	Percent
	Ounces per Ton	Grams per Metric Ton	Ounces per Ton	Grams per Metric Ton							
13703	<0.002		0.07								
13704	<0.002		<0.02								
13705	<0.002		0.07								
13706	<0.002		0.03								
13707	0.002		0.03								
13708	<0.002		0.02								
13710	0.002		0.02								
13711	0.002		0.02								
13712	<0.002		0.02								
13713	<0.002		0.07								
13714	<0.002		0.04								
13715	<0.002		0.03								
13716	<0.002		0.02								
13717	<0.002		0.05								
13718	<0.002		0.03								
13719	0.002		0.02								
13720	0.003		0.06								
13721	<0.002		0.10								
13722	<0.002		0.02								
13723	<0.002		0.02								
13724	<0.002		0.02								
13725	<0.002		<0.02								
13726	<0.002		<0.02								
13727	<0.002		0.02								
13728	<0.002		0.02								

## NOTE:

Rejects retained three weeks  
Pulps retained three months  
unless otherwise arranged.
  
 Registered Assayer, Province of British Columbia

To: JMT Services Corp.REPORT NO. 29 - 1643PAGE No. 2

BONDAR-CLEGG &amp; COMPANY LTD.

DATE: January 11, 1980

## CERTIFICATE OF ASSAY

I hereby certify that the following are the results of assays made by us upon the herein described core samples.

MARKED	GOLD		SILVER		Percent	Percent	Percent	Percent	Percent	Percent	Percent
	Ounces per Ton	Grams per Metric Ton	Ounces per Ton	Grams per Metric Ton							
13729	<0.002		0.02								
13730	<0.002		<0.02								
13731	<0.002		0.02								
13732	<0.002		<0.02								
13733	<0.002		0.02								
13734	<0.002		<0.02								
13735	<0.002		<0.02								
13736	<0.002		<0.02								
13737	<0.002		0.02								
13738	<0.002		0.02								
13739	<0.002		0.03								
13740	<0.002		0.02								
13741	0.003		0.02								
13742	<0.002		0.03								
13743	<0.002		0.05								
13744	0.002		0.06								
13745	0.006		0.02								
13746	0.007		0.04								
13747	0.002		0.02								
13748	0.004		0.02								
13749	0.002		0.06								
13750	0.016		0.04								
18501	0.015		0.06								
18502	0.002		0.04								
18503	<0.002		0.11								

## NOTE:

Rejects retained three weeks  
Pulps retained three months  
unless otherwise arranged.

Registered Assayer, Province of British Columbia

To: JMT Services Corp.REPORT NO. 29 - 1643PAGE No. 3

## BONDAR-CLEGG &amp; COMPANY LTD.

DATE: January 11, 1980

## CERTIFICATE OF ASSAY

I hereby certify that the following are the results of assays made by us upon the herein described core samples.

MARKED	GOLD		SILVER		Percent	Percent	Percent	Percent	Percent	Percent	Percent
	Ounces per Ton	Grams per Metric Ton	Ounces per Ton	Grams per Metric Ton							
18504	0.002		0.02								
18505	0.002		0.05								
18506	0.003		0.04								
18507	0.018		0.07								
18508	0.003		0.02								
18509	0.008		0.02								
18510	0.002		0.04								
18511	0.003		0.02								
18512	0.002		0.02								
18513	0.002		0.03								
18514	0.002		0.02								
18515	0.002		0.02								
18516	0.002		0.02								
18517	0.002		0.02								
18520	0.002		0.03								

## NOTE:

Rejects retained three weeks  
Pulps retained three months  
unless otherwise arranged.

Registered Assayer, Province of British Columbia